
ASIAN DEVELOPMENT BANK

ASIAN DEVELOPMENT BANK
6 ADB Avenue, Mandaluyong City
1550 Metro Manila, Philippines
www.adb.org

Pollution Control  Technologies for Small-Scale Operations 

Agriculture deals with vastly different raw materials, products, and production technologies, generating 
pollution that is equally diverse and complex and involving biosafety issues. For small-scale operations, 
limited resources and capacity exacerbate the challenges of controlling pollution and managing health 
and safety issues. This publication compares major pollution control technologies. It considers their 
cost-effectiveness in tackling air and water pollution and the solid and hazardous waste typical in 
[...]
https://www.google.com.hk/imgres?imgurl=https%3A%2F%2Fupload.wikimedia.org%2Fwikipedia%2Fcommons%2F3%2F3c%2FRotating_Biological_Contactor.png&tbnid=LOclvBb5DZ8TPM&vet=1&imgrefurl=https%3A%2F%2Fen.wikipedia.org%2Fwiki%2FRotating_biological_contactor&docid=iw_qMbVP0hcHZM&w=373&h=206&hl=zh-CN&source=sh%2Fx%2Fim%2Fm5%2F4
https://www.google.com.hk/imgres?imgurl=https%3A%2F%2Fupload.wikimedia.org%2Fwikipedia%2Fcommons%2F3%2F3c%2FRotating_Biological_Contactor.png&tbnid=LOclvBb5DZ8TPM&vet=1&imgrefurl=https%3A%2F%2Fen.wikipedia.org%2Fwiki%2FRotating_biological_contactor&docid=iw_qMbVP0hcHZM&w=373&h=206&hl=zh-CN&source=sh%2Fx%2Fim%2Fm5%2F4


Appendixes34

Constructed Wetland 
A constructed wetland represents an alternative treatment system to conventional 
systems such as the activated sludge process. This is mainly used as tertiary treatment 
after the WWTP to further absorb nitrogen, phosphorus, and TSS. For agro-sectors 
covered in this study, it can be and has been used as a secondary treatment, e.g., 
for aquaculture effluent, given its low cost and ease of operation and maintenance 
(O&M), or as a tertiary treatment depending on wastewater characteristics.

All types of constructed wetland exhibit high treatment efficiency for organics and 
suspended solids comparable to conventional activated sludge. Removal of nitrogen 
depends on the type of constructed wetland and nitrogen species involved. The NH3 
is efficiently removed in vertical flow constructed wetlands while nitrate is removed 
efficiently in horizontal flow constructed wetlands. However, the combination of 
various types of constructed wetland (usually vertical and horizontal flow constructed 
wetlands) can enhance removal of total nitrogen and then the efficiency is 
comparable with conventional systems. Removal of phosphorus is variable depending 
on the filtration materials; however, commonly used materials do not support high 
phosphorus removal. 

The constructed wetlands are often classified into two basic types: free water 
surface where the water surface is maintained at 10–50 centimeters (cm) above the 
constructed wetland bed; and subsurface flow where the water level is maintained 
below the constructed wetland bed. Common aquatic plants, such as cattail 
(Typha spp.), are used in constructed wetlands in Southeast Asia. Their desirable 
temperature is around 10–30°C and maximum salinity tolerance is 3% with optimum 
pH 4–10.

Figure A3: Septic Tank and Constructed Wetland

Source: United States Environmental Protection Agency. Septic Systems. 

https://www.sciencedirect.com/topics/earth-and-planetary-sciences/subsurface-flow


Appendixes 35

According to the US EPA, a free water surface constructed wetland typically includes 
one or more shallow basins or channels with a barrier to prevent seepage to sensitive 
groundwater and a submerged soil layer to support the roots of selected emergent 
vegetation, and inlet and outlet structures to distribute and collect wastewater, 
control water levels, and maintain hydraulic retention time. Wastewater at a relatively 
shallow depth of 10–50 cm flows over the vegetated soil surface, and the intended 
flow path through the system is horizontal.

Decentralized Wastewater  
Treatment System 
All treatment technology described in this Appendix can be used as decentralized 
wastewater treatment, which utilizes mostly local materials and requires very little 
power and so is suitable for the small scale, typical for agro-sectors in rural areas. 
The decentralized wastewater treatment system (DEWATS) refers to technology 
developed by the German agency BORDA. It can serve for different users according 
to their discharge limits, from treatment processes of primary, secondary, to tertiary 
in various combinations of aerobic and anaerobic treatment processes. Simplicity 
is achieved through treatment without chemicals or energy using equipment with 
low O&M. Its maintenance activities can be carried out by service providers or by 
supervised and trained maintenance personnel.

DEWATS uses physical and biological treatment mechanisms such as sedimentation, 
flotation, and aerobic and anaerobic treatment to treat both domestic and 
industrial wastewater. Although it is claimed to be affordable, low maintenance 
with locally available materials, and without aeration thus low energy cost, there are 
some doubts about the actual performance of the DEWATS package provided in 
developing countries.

According to the providers, DEWATS can function as follows:

• primary treatment involving sedimentation and flotation;
• secondary anaerobic treatment in fixed-bed reactors including baffled 

upstream reactors or anaerobic filters;
• tertiary aerobic treatment in subsurface flow filters;
• tertiary aerobic treatment in polishing ponds;
• capacity to handle organic wastewater flows of 1–1,000 m3/day; and
• systems are built to accommodate fluctuated loadings.

https://www.sciencedirect.com/topics/earth-and-planetary-sciences/seepage


Appendixes36

Mini-Activated Sludge Module
Another decentralized wastewater treatment system has been promoted by the 
Japan Sanitation Consortium (JSC) under the name of Johkasou in Japanese. It is 
based on a septic tank but with aeration and settlement added—essentially a mini-
activated sludge module, more suitable for households or small and medium-sized 
enterprises to meet stricter discharge limits. It basically converts the regular three-
chamber septic tank into two anaerobic filter chambers and a third aerobic chamber 
with a blower providing aeration, and finally sedimentation and disinfection before 
the treated effluent flows out of outfall.

One of the key advantages of Johkasou is its compact size and low energy 
consumption, making it attractive for areas with limited space or resources. Johkasou 
can typically be made of reinforced concrete or fiber-reinforced plastic depending on 
their size and application. This can serve a single family to a community, with up to 
100 m3/day capacity. Its innovative design allows downsizing the required tankage via 
adding a moving bed biofilm process, a biofilm filtration process, and a moving bed 
biofilm filtration process to replace the traditional contact aeration process.

Figure A4: Diagram of Typical DEWATS (courtesy of BORDA)

Primary
treatment

Sedimentation

Primary
treatment

Secondary
treatment

Aerobic
digestion

Aerobic and
facultative

decomposition

Anaerobic Filter

Anaerobic Ba�ed Reactor

Settler Biogas digester

Polishing Pond (exemplary)

inflow

inflow

inflow
biogas

biogas
biogas

inflow
inflow

outflow

outflow

outflow

outflow outflow

Horizontal (or vertical) Gravel Filter

Advanced
Secondary
treatment

Source: BORDA. DEWATS Implementation by BORDA. https://sswm.info/sites/default/files/
reference_attachments/BORDA2~1.PDF.

https://sswm.info/sites/default/files/reference_attachments/BORDA2~1.PDF
https://sswm.info/sites/default/files/reference_attachments/BORDA2~1.PDF


Appendixes 37

Aerated Lagoon 
A lagoon is a pond of engineering design typically made of earth without metal or 
concrete tanks and thus low in CAPEX. The lagoon system O&M is minimal and flow 
through the system is usually by gravity, unless recirculation is required. Recirculation 
can reduce the buildup of bottom solids near the inlet of the influent unit. Bar 
screens are usually installed at its influent unit and it is also equipped with an easy 
flow measurement instrument, e.g., a Parshall flume, to monitor the flows entering 
the lagoon.

The upper layer of the lagoon is usually facultatively aerobic whereas anaerobic 
conditions exist near the bottom. Facultative microorganisms can function under 
either aerobic or anaerobic conditions. A series of lagoons is frequently used, and 
their number and size are according to final effluent requirements, incoming waste 
load, temperature, and climate conditions.

Two anaerobic ponds produce a higher quality effluent than a single pond, thus 
reducing the total loading and size of the facultative pond. An anaerobic pond is 
sometimes operated for half a year as the anaerobic digester. The lagoon system can 
generally have additional lagoons in series for additional treatment.

Figure A5: Diagram of a Mini-Activated Sludge (courtesy of JSC)

Disinfection tank

Outflow

Sedimentation
tank

Contact media

Contact aeration tank
Di
usine pipe

Anaerobic filter tank
(1st room)

Anaerobic filter tank
(2nd room)

E�uent water quality
BOD < 20 mg/l=

Filter media

Inflow

Influent
Anaerobic
filter tank

Contact
aeration tank

Sedimentation
tank

Disinfection
tank E�uent

Separated sludge Sludge

An example of small-scale johkasous

Source: From material of workshop for this technology organized by ADBI and Japan.



Appendixes38

Mechanically aerating via surface floating aerators for the oxidation pond improves 
treatment and reduces the pond size, hence being named an aerated lagoon. This is 
followed by a maturation pond, which basically performs a similar function to the 
secondary sedimentation tanks of the standard activated sludge. The series of flows 
in ponds can create a buffer against shock loadings, which is one of the advantages 
of the pond treatment process. In an aerated lagoon system, the aerators provide 
two functions: transferring air into the basins required by the biological oxidation 
reactions, and the mixing required for dispersing the air and for contacting the 
reactants (i.e., oxygen, wastewater, and microbes). However, they do not provide as 
good mixing as normally achieved in activated sludge systems.

Figure A6: Flow Chart of Aerated Lagoon

RECIRCULATION

EFFLUENT

EFFLUENT

A.

A B

B.

C.

C DBA

POND B

POND C

BYPASS

BYPASS BYPASS

25% RECIRCULATION

TIMES (DAYS): A-B, B-10, C-5, D-5, E-5

C D E

BAR
SCREEN

BAR
SCREEN

BAR
SCREEN

ANAEROBIC DIGESTER: A OR B, FACULTATIVE POND: B OR C,
POLISHING POND: D

DETENTION

RAW SEWAGE
LAGOON

RAW
SEWAGE
WASTE

RAW
SEWAGE
WASTE

RAW
SEWAGE
WASTE

Source: https://www.google.com.hk/imgres?imgurl=https%3A%2F%2Fupload.wikimedia.org%
2Fwikipedia%2Fcommons%2Fthumb%2F1%2F1d%2FSurface-Aerated_Basin.png%2F280px-
Surface-Aerated_Basin.png&tbnid=NlOa2Q8vfWHfxM&vet=1&imgrefurl=https%3A%2F%2F
en.wikipedia.org%2Fwiki%2FAerated_lagoon&docid=mBChJ2QekIPMqM&w=280&h=196&itg
=1&hl=zh-CN&source=sh%2Fx%2Fim%2Fm5%2F4.

Advantages and disadvantages of aerated lagoons are listed below:

• cost-effective option in areas where land is inexpensive;
• use less energy than most wastewater treatment methods;
• simple O&M and generally requires only part-time staff;
• can handle intermittent use and absorb shock loadings;
• very effective to remove disease-causing organisms (pathogens);
• effluent is suitable for irrigation (where appropriate) owing to its high 

nutrient content;
• requires more land than other wastewater treatment methods;
• less efficient in cold climates and require longer detention times in these areas;
• attracts mosquitoes and other insects if not adequately maintained;
• odor arises during algae blooms or if anaerobic lagoons inadequately 

maintained; and
• effluent from certain lagoons contains algae and may require additional 

treatment or “polishing” to meet local discharge standards.

https://www.google.com.hk/imgres?imgurl=https%3A%2F%2Fupload.wikimedia.org%2Fwikipedia%2Fcommons%2Fthumb%2F1%2F1d%2FSurface-Aerated_Basin.png%2F280px-Surface-Aerated_Basin.png&tbnid=NlOa2Q8vfWHfxM&vet=1&imgrefurl=https%3A%2F%2Fen.wikipedia.org%2Fwiki%2FAerated_lagoon&docid=mBChJ2QekIPMqM&w=280&h=196&itg=1&hl=zh-CN&source=sh%2Fx%2Fim%2Fm5%2F4
https://www.google.com.hk/imgres?imgurl=https%3A%2F%2Fupload.wikimedia.org%2Fwikipedia%2Fcommons%2Fthumb%2F1%2F1d%2FSurface-Aerated_Basin.png%2F280px-Surface-Aerated_Basin.png&tbnid=NlOa2Q8vfWHfxM&vet=1&imgrefurl=https%3A%2F%2Fen.wikipedia.org%2Fwiki%2FAerated_lagoon&docid=mBChJ2QekIPMqM&w=280&h=196&itg=1&hl=zh-CN&source=sh%2Fx%2Fim%2Fm5%2F4
https://www.google.com.hk/imgres?imgurl=https%3A%2F%2Fupload.wikimedia.org%2Fwikipedia%2Fcommons%2Fthumb%2F1%2F1d%2FSurface-Aerated_Basin.png%2F280px-Surface-Aerated_Basin.png&tbnid=NlOa2Q8vfWHfxM&vet=1&imgrefurl=https%3A%2F%2Fen.wikipedia.org%2Fwiki%2FAerated_lagoon&docid=mBChJ2QekIPMqM&w=280&h=196&itg=1&hl=zh-CN&source=sh%2Fx%2Fim%2Fm5%2F4
https://www.google.com.hk/imgres?imgurl=https%3A%2F%2Fupload.wikimedia.org%2Fwikipedia%2Fcommons%2Fthumb%2F1%2F1d%2FSurface-Aerated_Basin.png%2F280px-Surface-Aerated_Basin.png&tbnid=NlOa2Q8vfWHfxM&vet=1&imgrefurl=https%3A%2F%2Fen.wikipedia.org%2Fwiki%2FAerated_lagoon&docid=mBChJ2QekIPMqM&w=280&h=196&itg=1&hl=zh-CN&source=sh%2Fx%2Fim%2Fm5%2F4
https://www.google.com.hk/imgres?imgurl=https%3A%2F%2Fupload.wikimedia.org%2Fwikipedia%2Fcommons%2Fthumb%2F1%2F1d%2FSurface-Aerated_Basin.png%2F280px-Surface-Aerated_Basin.png&tbnid=NlOa2Q8vfWHfxM&vet=1&imgrefurl=https%3A%2F%2Fen.wikipedia.org%2Fwiki%2FAerated_lagoon&docid=mBChJ2QekIPMqM&w=280&h=196&itg=1&hl=zh-CN&source=sh%2Fx%2Fim%2Fm5%2F4


Appendixes 39

Oxidation Ponds 
Also known as lagoons or waste stabilization ponds, oxidation ponds are shallow 
and large ponds normally without any aeration but utilize sunshine, microorganisms, 
and algae to create oxygen needed for bio-decomposition of organic matter. The 
microorganisms present in the oxidation pond oxidize organic matter and result in 
the release of carbon dioxide (CO2), water, and NH3, etc. The algal development 
occurs when sunshine is present, and utilizes the inorganic waste produced by 
the breakdown of organic matter and releases oxygen. Microorganisms consume 
the biodegradable organics using the oxygen generated by the algae, and CO2 is 
generated at the same time. Eventually, algae use CO2 to reduce inorganic waste 
such as nitrogen and phosphorus. As oxidation and reduction reactions occur 
simultaneously, an oxidation pond is also referred to as a “redox pond.”

The remaining non-degradable or solid organic wastes settle as sludge to the bottom 
of the ponds and then convert insoluble organic waste into soluble organic acids, 
such as ethanol by anaerobic microorganisms. Finally, anaerobic microorganisms 
decompose organic acids further and release hydrogen sulfide, methane, NH3, and 
CO2 etc. In addition, excessive sludge from wastewater treatment in the oxidation 
ponds can be used as fertilizer.

For the oxidation of biodegradable organic waste, oxygen supply must be sufficient. 
The heterotrophic bacteria satisfy their oxygen needs with the oxygen supplied 
by algae and the oxygen in the atmosphere. That is why mechanical aerators are 
occasionally installed to provide more oxygen and so reduce the required pond size, 
effectively converting it to an aerated lagoon/pond. Eventually, excessive sludge 
needs to be removed through dredging or pumping. Remaining algae in the pond 
effluent can be eliminated using chemical treatment, settling, filtration, disinfection, 
or the combination of these processes.

The oxidation pond is straightforward and is the cheapest secondary treatment 
process and does not require complicated equipment. In tropical regions, oxidation 
ponds are a viable and efficient way to treat wastewater. The routine O&M does not 
require a great deal of labor.

The disadvantage is the requirement of extra land space, which should be well 
considered within the overall investment. In addition, the potential foul odor from the 
ponds in different seasons also needs to be well controlled. The site selected needs 
to have sufficient clayish soil with low permeability. The earth of the site requires 
sufficient compacting or other treatment to further reduce permeability to minimize 
potential contamination over the years.

https://microbiologynote.com/cultivation-of-anaerobic-bacteria/
https://microbiologynote.com/decomposers/


The United States Environmental Protection Agency (US EPA) is responsible for overall 
management of the environment in the US. In consideration of the geographic situations 
and various factors of natural conditions, the US EPA set up 10 regions over the 50 states 
and autonomous territories in dealing with their respective and associated environmental 